AVCO LYCOMING
PARTS CATALOG

AIRCRA

-235-L.2

=T

C MV

— NI

—J

NES

AVECO LYCOMING WILLIAMSPORT DIVISION

AVCO CORPORATION

WILLIAMSPORT, PENNSYLVANIA 17701

PC-202

January 1977



INTRODUCTION

This illustrated Parts Catalog contains a complete parts listing for the Avco Lycoming 0-235-L.2C model
aircraft engine.

Major assembly and sub-assembly parts of the engine are listed in the Group Assembly sections in the
general sequence of engine build-up.

A Service Kits section and Oversize and Undersize Parts List are included to aid in ordering parts as
necessary during overhaul. :

The Numerical Index is provided for convenience in finding parts when only the part number is known.

Parts coverage of Vendor Accessories used on Avco Lycoming engines may be found in the appropriate
Vendor’s Parts Catalog. A list of these publications appear in the latest edition of Service Letter No. L114.

NOTE

The illustrations, pictures and drawings shown in this publication, are typical of the subject matter they
portray; in no instance are they to be interpreted as examples of any specific engine, equipment or part
thereof.

SERVICE BULLETINS, INSTRUCTIONS AND LETTERS

Although the information contained in this parts catalog is up-to-date at time of publication, users are
urged to keep abreast of later information through Avco Lycoming Service Bulletins, Instructions and
Service Letters which are available through all Avco Lycoming Distributors or from the factory by
subscription. Consult the latest edition of Service Letter No. L114 for subscription information.



0-235-L.2C
TABLE OF CONTENTS
SECTION ' , PAGE
Introduction . . . . . . . . . L L e e e e e e e e e e e e e e e e e e e e e e e e e . i
Table of Contents . . . . . . . . it e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e ii
List of Oversize and Undersize Parts . . . . . . . . « v v v v v v e e e e e e e e e e e e e e e e e e e iii

1 - CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

Crankcase and Related Parts . . . . . . . . . . . . . . . . .o e e e e e e e e e e e e 11

Crankshaft, Camshaft and Related Parts . . . . . . . . . . . . . e e e e e e e e e e e e e e e e 1-3
2 - ACCESSORY HOUSING AND RELATED PARTS GROUP

Housing, Oil Pump, Oil Filter and Tachometer Shaft . . . . . . . . . . e e e e e e e e e e e e e 2-1

Vacuum Pump Drive Assembly . . . . . . . . . . L L. oo oo e e e e e e e e e 2
3 - CYLINDER, PISTON AND VALVE TRAIN

Piston, Piston Rings and Connecting Rod . . . . . . . . . . . . . . . . ..o e e e 3-1

Cylinder Assembly and Related Parts . . . . . . . . . . . . . . 000 3-2
4 - IGNITION SYSTEM

Magnetos, Ignition Harness and Spark Plugs . . . . . . . . . . . . . . . . o000 4-1
5 - ELECTRICAL SYSTEM _

Starter Motor and Attaching Parts . . . . . . . . . . . . . . L ..o oo e e e e e e e e e 5-1
6 - OIL SUMP AND INDUCTION SYSTEM

Oil Sump, Intake Pipes and Carburetor . . . . . . . . . . . . . . L. 000 e e e e e e e e 6-1
7 - SERVICE KIT SECTION

Sealand Gasket Set . . . . . . . . . . L . e e e e e e e e e e e e e e e e e e e e e e e 7-1

Cylinder,Piston and Ring Kit . . . . . . . . . . . . . o 0 o L 0o e e s e e e e e e e 7-2
8-NUMERICAL INDEX . . . . . . it i it e e e e e e e e e e e e e e e e e e e e e e e e e e e e 8-1

[}



r———_———i,

0-235-L2C
OVERSIZE AND UNDERSIZE PARTS LISTING

PART NO. DESCRIPTION OVERSIZE ' UNDERSIZE
P5 P10 P20 P30 M3 M6 m10
68763 BEARING, Crankshaft X X X
69373 BEARING, Connecting rod X X X
LW-11900 SEAT, Intake valve X X X
- 60337 SEAT, Exhaust valve X X X
76943 GUIDE, Valve intake X X X X
LW-12137 GUIDE, Valve exhaust X X X X
66796 INSERT, Spark plug X
60814 BUSHING, Prop.flange X X X
737517 BUSHING, Prop.flange X X X
Studs available in P03, P07, P12
NOTE
When ordering oversize or undersize parts, be sure to specify the required oversize or undersize dimension along with the
proper part number. For example to order bearing 68763 in .003 inch undersize, order part number 68763-M3. Oversize code
is “P” while undersize code letter is “M”’. These letters are then followed by the number designating the size in thousandths
of an inch.
N—




IAVCO LYCOMING 0O-235-L20

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE AND RELATED PARTS

PARTS CATALOG

FIG.

PART

QUANTITY PER ASSEMBLY

REF| NUMBER DESCRIPTION o

1 N\
1 TLw-13282 CRANKCASE ASSEMBLY L I T O O I O O

2 |STD-657 DOWEL, 1/2 dia.x_11/16_hollow 20 L oLobd

3 1Lw-11623 STUD, 7/16-20 x 10-7/16 long 112

4 |Lw-11622 STUD, 7/16-14 x 9-25/32 long 4

5 4413 STUD, 7/16-14 x 1-5/8 long 18]

6 13813 STUD, 3/8-16 x 1-5/8 long . _ls]

1 im0z PLUG, 1/8 pipe x 3/8 long. _ 13 L

8 |STD-514 DOWEL, 5/16 dia.x 1/2long el 1R O OO0 U T IO O O A O O U T O
9 |STD-1111 ELBOW, 3/4 pipe and hose 90° RIEEe
10 | 1028B BALL, Oil relief valve bbb bbb et

11 |61084 SPRING, Qil relief valve 1 ne ~ =
12 |STD-425 WASHER, No.10 plain n
13 [sTo-1048 sasker, 178 10« i1z 00 x 332 | | L LR LD P
14 |76520 [ PLUG, Oil relief valwe BRI EEEEEAEEEE NN
15 ,61151 | SHAFT, Crankshaft idler gear 12[

16 [73817 LOCKPLATE, 1/4 bolt,1-3/4 spacing 8 1 N O O N O O O Y OO Y RO S O S S e o
17 | STD- 705 BOLT, 1/4-20 x 11/16 long 2i B

18 7“5736 TUBE, 0il level gage,long 1

19 |72059 GASKET, 0il level gage tube 1]

20 74068 , ' RING, Oil level gage seal 1

21 | LW- 14752 GAGE ASSY., Oil fevel RN
22 LW-13792 SEAL, Crankshaft oil 1.

23 {72091 | RING, Oil seat 3/8 ID x 7/64 sect. 1ot

24 | LW-11632 RING, Oil seal 7/16 ID x 5/64 sect. | | 16

aTTAcHING PARTS | T L L L

25 |STD- 1414” BOLT, 1/4-20 x 1-1/2 long 8

26 _STD 8 WASHER, 1/4 plain B 18}

27 60803 STRAP, Lifting 1

28 | STD-2084 BOLT, 1/420 x 1-3/4 leng B 1

29 | ANG-21 | BOLT, 3/8-24 x 2- 13/64 long - 1

30 |STD-160 WASHER, 1/4 lock a 1

31 |STD-1411 NUT, 1/4-20 plain 9

32 |STD-1416 BOLY, 1/4-20 x 1-1/2 long dr.end 3

33 |stD8 WASHER, 1/4 plain un

34 |STD- 1409 NUT, 1/4-20 slotted shear 3 3

35 |STD-33 WASHER, 3/8 plain B 1 T O N O A A Y Y O
36 |STD- 872 NUT, 3/8-24 siotted shear 1

37 | ANG- -34A BOLT, 3/8-24 x 3-19/32 long 2

38 |STD-33 WASHER, 3/8 plain 4

39 |sTD-678 | WASHER, 3/8 leck 2

40 | STD-596 NUT, 3/8 plain 2

41 | STD-1414 BOLT, 1/4-20 x 1-1/2 long 1

42 |STD-1419 BOLT, 1/4-20 x 1-1/8 long b1 O I T T T O T S O O

43 |sTp8 WASHER, 1/4 plain 4 i
44 1STD-160 WASHER, 1/4 lock 1.3 ~
45 [ STD-1411 NUT, 1/4-20 plain 1

1-1




AVCO LYCOMING 0-235-L20 PARTS CATALOG

o =
N0 D oy

Figure 1. Crankcase and Related Parts

1-2



AVECO LYCOMING

0-235- L2C

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKSHAFT, CAMSHAFT AND RELATED PARTS

PARTS CATALOG

QUANTITY PER ASSEMBLY

FIG. PART ON

REF}; NUMBER DESCRIPTION AL

2 \
1 [ Lw-12697 CRANKSHAFT ASSEMBLY 11
2 |stD-1211 | PLUG, 2.00 dia.expansion 1
3 STD- -1065 DOWEL, Stepped 5/16-1/4 x 9/16 1

4 |e0814 BUSHING, Propeler flange 1 5] )
"5 |731e7 BUSHING, Propeller flange 51 1 A A O o

6 168763 BEARING, Crankshaft 8]

1. | 61155 GEAR, Crankshaft . § 51 U T T O I

8 | 61156 | LOCKPLATE, Crankshaft BRI

g |sTD847 | SCREW, 5/16-24 x 1.00 long ST L r L e bt
10 | 75706 CAMSHAFT B - .1 O O Y O A ot
11 ]74996 GEAR, Crankshaft |dler , 2

12 | 77309 BUSHING, Crankshaft |dler gear 120
13 61163 | GEAR, Magneto 1
14 | 61165 GEAR, Magneto,impulse_ couplmg 1

15 | LW-13675 | SUPPORT ASSY., Starter ring. gear 0 15 1 1 1 T O T N S Y
16 160882 1 AR, Starter ring,10/12 pitch_ 1
7] 1105. BODY, Tappet 8|




AVECO LYCOMING 0O-235-L2C PARTS CATALOG

15

¢ NO.I CRANKPIN

Figure 2. Crankshaft, Camshaft and Related Parts
14 4



AVEO LYCOMING

0-235- L2C

ACCESSORY HOUSING AND RELATED PARTS GROUP
HOUSING, OIL PUMP, OIL FILTER AND TACHOMETER SHAFT

PARTS CATALOG

FIG. PART ON QUANTITY PER ASSEMBLY
REF} NUMBER DESCRIPTION AL
3 V3 \ \
1 173818 GASKET, Accessory housing 1
2 68790 | HOUSING ASSY., Accessory 1
3 |e1261 STUD, 5/16-18 x 1-1/2 long 2
4 |61668 - B STUD '5/16-18 x 2-3/8 long _ 2
5 |61238 'STUD, 1/4 20 x 225/32 long 4
6 61265 ~_STUD, 5/16-18 x 2-3/16 dnlvlwe,d 130
1 STD- 788 | PLUG, 3/8-18 NPT Al
8 1102 | PLUG, 1/8-27 NPT 1.2
9 _61175 N ADAPTER Tachometer 1
10 |STD-783 PLUG, 1/4 18 NPT 1
11 161400 STUD, 1/4-20 x 1-3/16 2|
12 178531 BODY, 0Oil pump ) 1
13 | LW-13775 IMPELLER ASSY., Oil pump. dnven, v 1
14 |61174 SHAFT, Oil pump drive 1
15 160746 . | IMPELLER, OQil pump driving 1.
16 |[STD-35. | WASHER, 5/16 plain . 30 bbb e
17 |STD-1420 NUT, 5/16:18 slotted 3
18 1 LW-14260 SEAL, Tachometer drive 1]
19 |STD-8 WASHER, 1/4 plain 13
20 |STD-160 WASHER, 1/4 lock 12
21 | STD-1646 | BOLT, 1/4 20 x 2.00 Iong 2
22 |STD-1204 ,BOLT 1/4-20 x 15/16 long 10
23 | STD-1411 NUT, 1/4-20 plain 2
24 169436 ,SPR|NG 0il cooler bypass 11
25 |62415 PLUNGER, OQil cooler bypass | 11
26 |STD-294 GASKET, 7/8 x §/8 ID x 3/32_ |
. ?’!I‘E,'?f... — 1
21 |62417 PLUG, Oil cooler bypass 1]
28 |sTD-784 PLUG, 3/8 NPT I 1 1 O S O I O O
29 62817 SCREEN ASSY., Oil pressure | 1|
30 (61173 GASKET, Oil pressure housing N i1
31 | 68974 | HOUSING, Qil pressure screen 1y
32 }STD-284 'GASKET, 7/8 x 5/8 1D x 3/32
| annular 1
33 STD-8 WWASHER 1/4 plain o 14l
34 |STD-1856 | SCREW, 1/4 20 x 1.00 hex. hd._ -
U _ slotted - 4]
35 60820 GASKET, Qil suctlon tube flange _ N
36 {61381 ) TUBE ASSY., 0Qil suction 111
37 |STD-1227 | WASHER, 1/4 plain . - 2
38 | STD-1433 1.BOLT, 1/4-20 x 1-1/2 drilled SR S N S §
end 2
39 |sTD8 | WASHER, 1/4 plain 4]
40 |STD-1409 | NUT, 1/4-20 slotted 2
41 STD-68 _ PIN, 1/16 dia.x_1/2 long cotter ~ 2
42 {75708 | SHAFT ASSY., Tachometer 1
43 {78368 _PIN, 3/16 x 2-5/16 long__ . 1
44 45530 RING, Qil pump shaft retaining 1

2-1

—

e



_IAVEO LYCOMING O-235-12C  PARTS CATALOG

SN

N
aJ

N

QN

N

©)

N

O}

, o0
¢

Figure 3. Housing, Oil Pump, Oil Filter apd Tachometer Shaft
2-2



7/ \V = =

LYCOMING 0-235-L2C PARTS CATALOG
ACCESSORY HOUSING AND RELATED PARTS GROUP
VACUUM PUMP DRIVE ASSEMBLY

FIG. PART ON QUANTITY PER ASSEMBLY

REF] NUMBER DESCRIPTION Ave

4 3\ \

1 |61183 GASKET, Accessory adapter ) O T OO O A U O A A O

2 161098 ADAPTER ASSY., Vacuum pump b NN

3 |STD-1774 PIN, 1/8 dia.x 1/4 long 1ol

4 |STD-208 SEAL, 0il 7/8 1D x 1-11/200 x 1 | L |
vvvvv 5/16 wide v by .

5 172970 GEAR ASSY., Vacuum_pump - R
B 711596 WASHER, Accessory driven_gear 1

1 8313 GASKET, Vacuum pump | ) Y A T U U O O Y OO S [ Y M
8160430 COVER, Vacuum pump Hogd].
9 ISTD-8 WASHER, 1/4 plain ;3 RO N U N S O T A

10 | STD-160 WASHER, 1/4 lock 4

11| sTD-1411 NUT, 1/4-20_plain 4

Figure 4. Vacuum Pump Drive Assembly

23

4




AVEOD LYCOMING 0O-235-L2C0

PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
PISTON, PISTON RINGS AND CONNECTING RODS

FIG.

PART

QUANTITY PER ASSEMBLY

REF.! NUMBER DESCRIPTION 2?

5 ) \
1 LW-13623 PISTON, 8.5:1 compression 4
2 78862 RING, Piston, compression 8
3 78864 RING, Piston, oil regulating 4
4 LW-13445 PIN, Piston 4
5 LW-11625 PLUG, Piston pin 8
6 78030 ROD ASSY., Connecting 4
7 LW-13923 BUSHING, Connecting rod,upper 4
8 18027 BOLT, Connecting rod 8
9 LW-12186 NUT, Connecting rod 8
10 69373 BEARING, Connecting rud 8

Figure 5. Piston, Piston Rings and Connecting Rod

3-1

4




AVCO LYCOMING 0-235-L20C

PARTS CATALOG-

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER ASSEMBLY AND RELATED PARTS

FIG. PART ON QUANTITY PER ASSEMBLY
REF,] NUMBER DESCRIPTION ALK
6 ) \
1 LW-11633 CYLINDER AND HEAD ASSY. 4
2 LW-11900 SEAT, Intake valve 4
3 60337 SEAT, Exhaust valve 4
4 76943 GUIDE, Valve,intake 4
5 LW-12137 GUIDE, Valve exhaust 4
6 66796 INSERT, Spark plug,18MM 8
7 61261 STUD, 5/16-18 x 1-1/2 long 8
8 |STD-700 ELBOW, 800-38 flared tube 4
9 LW-11901 VALVE, Intake 4
10 LW-11634 VALVE, Exhaust 4
11 61252 SEAT, Valve spring,outer 8
12 LW-13320 SEAT, Valve spring,inner 8
13 LW-11795 SPRING, Valve,auxiliary 8
14 LW-11800 SPRING, Valve,outer 8
15 LW-10077 SEAT, Valve spring 8
16 60009 KEY, Valve 16
17 62869 RING, 0il seal,3/32 dia.x 4-3/8 4
18 62922 SEAL, Shroud tube 16
19 60903 TUBE, Push rod shroud 8
20 73806 ROD ASSY., Push 8
21 60831 ROCKER ASSY., Valve 8
22 60398 BUSHING, Valve rocker 8
23 73807 SCREW, Vaive adjusting 8
24 STD-587 NUT, 9/16-18 x 5/32 thick 8
25 LW-13790 SHAFT, Valve rocker 4
26 LW-12892 THRUST BUTTON, Rocker shaft 8
27 75906 GASKET, Rocker box 4
28 61247 COVER, Rocker box 4
29 STD-1925 SCREW, 1/4-20 x 5/8 24
30 383-B NUT, 3/8-24 plain 16
31 STD-2106 NUT, 7/16-20 plain 16
32 65321 GASKET, Exhaust flange 4
33 STD-35 WASHER, 5/16 plain 8
34 STD-475 WASHER, 5/16 lock 8
35 STD-1410 NUT, 5/16-18 plain 8
36 LW-13304 BAFFLE ASSY., Intercylinder - 2
37 | nen RETAINER, Intercylinder baffle 2
38 LW-13303 HOOK, Intercylinder baffle
retainer 2
39 STD-684 NIPPLE, Straight 3/8 ID hose 4
40 | STD-2180 HOSE, 3/8 1D x 1-13/16 4
41 STD-2188 CLAMP, Hose 7/8 dia. 8
42 60890 TUBE ASSY., Cyl.hd.oil drain no.1 1
43 60821 TUBE ASSY., Cyl.hd.oi}! drain no.2 1
44 60928 TUBE ASSY., Cyl.hd.oil drain no.3
& 4 2
Revised July, 1977 3-2 4




AVECO LYCOMING 0-235-L2C0 PARTS CATALOG

Figure 6. Cylinder Assembly and Related Parts
33 !



AVCO LYCOMING 0O-235-L2C  PARTS CATALOG

IGNITION SYSTEM
MAGNETOS, IGNITION HARNESS AND SPARK PLUGS

FIG. PART ON QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION L
7 A\
1 62224 GASKET, Magneto and magneto adapter ]
2 | LW-12706 ADAPTER, Magneto impulse coupling IR
3 LW-12681 GASKET, Magneto 12
4 1717742 MAGNETO AND HARNESS ASSY.,
,, Right (Slick) - K
5 176949 MAGNETO, Right (Slick model 1
. 4050) S 1
6 (77743 HARNESS ASSY., Ignition e
right - I
7 LW-14562 MAGNETO AND HARNESS ASSY., . - ol
Left (Stick) AN o B
......... 8 | LW-14561 MAGNETO, Left (Slick model ]
4052 impulse) ) |
9 177745 HARNESS ASSY., lgnition 0 1 O O O T O
left Y I 1 N A
10 | 76961 CLAMP, Magneto S S Y
11 STD-475 WASHER, 5/16 lock L La
12 | STD-1410 NUT, 5/16-18 plain o ol el
13 |STD-1727 WASHER, 3/4 0D x 11/32 ID x 1/8 | | | |
B thick 4
14 11182-J3 SPARK PLUG 1118
NOTE

The above spark plugs are those used in current production
only; this list does not include additional spark plugs that
are approved for use in these engines. See latest edition of
Service Instruction No. 1042 for complete listing of all ap-
proved spark plugs.

l2 1 13 10

Figure 7. Magnetos, Ignition Harness and Spark Plug
)
4-1




AVECO LYCOMING

0-235-L2C

ELECTRICAL SYSTEM

STARTING MOTOR AND ATTACHING PARTS

PARTS CATALOG

QUANTITY PER ASSEMBLY

FIG.| PART ON
REF| NUMBER DESCRIPTION AL

: ANAAAERRARRRRARRAAN
1 | LW-15483 STARTER, 24 volt (MHB-4015) | | {1 |+ F L} | | 11 1o
2 |[sTD-35 | WASHER, 516 plain | L {4 ‘ _ RSN
3 |sTDA75 | WASHER, 5/16 fock B N 1. U O . 1

4 | LW-31-1.09 BOLT, 5/16-18 x 1-3/32tong | | [4 | L.l L Ll bbb Al B

NOTE: See SSP1471 for starting motor parts list.

Figure 8. Starting Motor and Attacsﬁng Parts
5-1




.

AVEO LYCOMING 0-235-L2C

OIL SUMP AND INDUCTION SYSTEM
OIL SUMP, INTAKE PIPES AND CARBURETOR

PARTS CATALOG

FIG. PART ON QUANTITY PER ASSEMBLY
REF] NUMBER DESCRIPTION AL
9 A\ \
1 LW-13353 GASKET, 0il sump 1 .
2 }62318 SUMP AssY., oit 1
3 61376 CONNECTION, Intake pipe,front » 2
4 161377 CONNECTION, Intake pipe,rear 2 N O T e
5 169943 STUD, 1/4-20 x 1-3/8 long 114 -
6 |STD-551 PLUG, 1/2-14 NPT sq.hd.drilled RN B
7 |STD-8 WASHER, 1/4 plain 32
8 |STD-160 WASHER, 1/4 lock internal |21 R O T T O OO U O s O O S O N W
9 |SsTD-1204 BOLT, 1/4-20 x 15/16 long 118!
10 | STD-1411 NUT, 1/4-20 plain_ {14
11} 61378 SCREEN, Oil suction 1
12 | STD-1045 GASKET, 1-1/4 1D x _1-1/2 0D _x .
13 161358 PLUG, 1-1/2 hex.hd.x 1-1/4-12 thd. RN
14 161363 PIPE, intake cyl.no.1 & 2 2
15 161365 PiPE, intake cyl.no.3 1 !
16 61364 PIPE, intake cyl.no.4 L O T T O A O O O O OO A IO O O
17 | STD-1196 HOSE, 1-1/2 1D x 1-7/8 0D x 1-1/2 L [ L.t v p v b v bbb b
long SO I
18 | STD-1530 CLAMP, Hose 1-3/4 ID x 9/16 wide | | | 8
19 ] 71973 GASKET, 2 bolt flange 1-3/4 1D’ .4 U N O T U O T O OO O N O U
20 73346 FLANGE, Intake pipeupper B 4
21 |sTD-8 WASHER, 1/4 plain 8 | 1L
22 | sTD-160 WASHER, 1/4 lock 8|
23 | STD-1215 BOLT, 1/4-20 x 1-1/4 long 18 )
24 161548 PLATE, Name 1 )
25 ]STD-1901 DRIVE STUD, Round hd. 4
26 60592 GASKET, Carburetor 1 B
27 | LW-15496 CARBURETOR, (10-5199) MA-3A 1
28 | STD-8 WASHER, 1/4 plain 4
29 {STD-160 WASHER, 1/4 lock 4
.30} STD-1411 NUT, 1/4-20 plain 14

. k‘ N O'HfE:“ Sée MS609/631 for parts list of Marvel-Schebler carburetors.

6-1




AVECO LYCOMING 0-235-L20 PARTS CATALOG

Figure 9. Oil Sump Intake Pipes and Carburetor
6-2 '



ANVGCQ LYCOMING O-235-L20

SERVICE KIT SECTION
0-235-L2C

SEAL AND GASKET SET

PARTS CATALOG

aTy.

PART DESCRIPTION PER

NUMBER ENG.
61499-1 SEAL AND GASKET SET 1
STh-111 GASKET 1
STD-208 SEAL, Oil 1
STD-294 GASKET, Annular 2
STD-1045 GASKET, Annular 2
8313 GASKET, Vac. pump 2
60096 GASKET, Fuel pump 1
60592 GASKET, Carb. 1
60820 GASKET, Oil suction tube flange 1
61156 LOCKPLATE, Crankshaft gear 1
LW-14260 SEAL, Tach. shaft 1
61173 GASKET, Oil press. hsg. 1
61183 GASKET, Accy. adapter 1
61523 CONTAINER 1
61531 GASKET, Hydraulic valve 1
62224 GASKET, Mag. adapter 3
62922 SEAL, Shroud tube 16
65321 GASKET, Exhaust flange 4
68315 GASKET, Accy. dr. adapter 1
LW-13353 GASKET, Oil sump 1
71973 GASKET, Intake flange 4
72053 GASKET, Gov. drive 1
72059 GASKET 1
72078 LOCKPLATE, Cam gear 2
72091 RING, Oil seal 8
73383 LOCKPLATE 1
73817 LOCKPLATE, Camshaft idler gear shaft 2
73818 GASKET, Accy. hsg. 1
74065 RING, Oil level gage seal 1
74068 RING, Oil level gage seal 1
75906 GASKET, Rocker box cover 4
76940 SEAL, Crankshaft oil 1
LW-13792 SEAL, Crankshaft oil 1
LW-12681 GASKET, Mag. 2
LW-12795 GASKET 1
LW-11632 RING, Oil seal 6
62869 RING, Cyl. base 4



7AVEO LYCOMING 0-235-L2C PARTS CATALOG

SERVICE KIT SECTION
0-235-L2C -

CYLINDER, PISTON AND RING KIT

ary.
PART DESCRIPTION PER
NUMBER ENG.
LW-13969-S CYLINDER, Pistor and ring kit 1
STD-587 NUT, .5625-18 x .16 thick 2
STD-1215 BOLT ’ 2
STD-1925 SCREW, 1/4-20 x .63 long fill.hd.self-locking 6
1102 PLUG, .125 pipe x .375 long (socket) 1
60009 KEY, Valve 4
LW-13790 SHAFT, Valve rocker 1
60831 ROCKER ASSY., Valve 2
61247 COVER, Rocker box 1
LW-13320 SEAT, Valve spring,inner spring 2
61252 SEAT, Valve spring,outer spring 2
62869 RING, Oil seal (cylinder base) 1
62922 SEAL, Shroud tube 4
71195 BOX, Set up 1
73807 SCREW, Valve adjusting 2
75906 GASKET, Rocker box cover 1
78862 RING, Piston compression 2
78864 RING, Piston,oil reg. 1
LW-10077 SEAT, Valve spring 2
LW-11625 PLUG, Piston pin 2
LW-11633 CYLINDER ASSEMBLY (Nitrided) 1
LW-11634 VALVE, Exhaust 1
LW-11795 SPRING, Valve auxiliary 2
LW-11800 SPRING, Valve outer 2
LW-11901 VALVE, Intake . 1
LW-13445 PIN, Piston 1
LW-13623 PISTON 1
LW-12892 THRUST BUTTON 2
[



AVCO LYCOMING 0O-235-L2C PARTS CATALOG

NUMERICAL INDEX

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
ANB-21 Bolt 1-1 STD-1411 Nut 6-1
ANG-34A Boit 141 STD-1414 Bolt 11
STD-8 Washer 1-1 STD-1416 Bolt 11
STD-8 Washer 2-1 STD-1419 Bolt 141
STD-8 Washer 2-3 STD-1420 Nut 2-1
STD-8 Washer 6-1 STD-1433 Bolt 2-1
STD-33 Washer 11 STD-1530 Clamp 6-1
STD-35 Washer 2-1 STD-1646 Bolt 2-1
STD-35 Washer 3-2 STD-1727 Washer 441
STD-35 Washer 5-1 STD-1774 Pin 2-3
STD-68 Pin 2-1 STD-1856 Screw 2-1
STD-160 Washer 1-1 STD-1901 Stud 6-1
STD-160 Washer 2-1 STD-1925 Screw 32
STD-160 Washer 2-3 STD-2084 Bolt 11
STD-160 Washer 6-1 STD-2106 Nut 32
STD-208 Seal 2-3 STD-2174 Clamp 3-2
STD-294 Gasket 2-1 STD-2180 Hose 3-2
STD-425 Washer 141 38-13 Stud 1-1
STD-475 Washer 3-2 44-13 Stud 1-1
STD-475 Washer 4-1 3838 Nut 32
STD-475 Washer 5-1 1028-B Ball 1-1
STD-514 Dowel 1-1 1102 Plug 11
STD-551 Plug 6-1 1102 Plug 2-1
STD-557 Dowel 1-1 1182-J3 Spark Plug 41
STD-587 Nut 3-2 8313 Gasket 2-3
STD-596 Nut 11 45530 Ring 2-1
STD-678 Washer 1-1 60009 Key 32
STD-684 Nipple 32 60337 Seat 3-2
STD-700 Elbow 32 60389 Bushing 32
STD-705 Bolt 1-1 60430 Cover 2-3
STD-783 Plug 21 60592 Gasket 6-1
STD-784 Plug 2-1 60746 Impeller 2-1
STD-847 Screw 1-3 60803 Strap 11
STD-872 Nut 1-1 60814 Bushing 13
STD-1045 Gasket 6-1 60820 Gasket 21
STD-1065 Dowel 1-3 60821 Tube 3-2
STD-1111 Elbow 11 60831 Rocker 3-2
STD-1196 Hose 6-1 60882 - Gear 13
STD-1204 Boit 2-1 60830 Tube 32
STD-1204 Bolt 6-1 60903 Tube 32
STD-1211 Plug 13 60928 Tube 32
STD-1215 Bolt 6-1 61084 Spring 11
S$TD-1227 Washer 2-1 61098 Adapter 2-3
STD-1409 Nut 11 61151 Shaft 1-1
STD-1409 Nut 2-1 61155 Gear 13
STD-1410 Nut 32 61156 Lackplate 13
STD-1410 Nut 41 61163 Gear 13
STD-1411 Nut 1-1 61165 Gear 13
STD-1411 Nut 2-1 61173 Gasket 2-1
STD-1411 Nut 2-3 61174 Shaft 21



_AVCO LYCOMING 0O-235-L2C

PART NO.

61175
61183
61238
61247
61252
61261
61261
61265
61358
61363
61364
61365
61376
61377
61378
61381
61400
61548
61668
62224
62318
62415
62417
62817
62869
62922
65321
66736
68763
68790
68974
69373
69436
69943
71105
71536
71611
71973
72059
72091
72970
73346
13757
73806
73807
73817
73818
74068
74996
75706
75708
75906

PART NAME

Adapter
Gasket
Stud
Cover
Seat
Stud
Stud
Stud
Plug
Pipe
Pipe
Pipe
Connection
Connection
Screen
Tube
Stud
Nameplate
Stud
Gasket
Sump
Plunger
Plug
Screen
Ring

Seal
Gasket
Insert
Bearing
Housing
Housing
Bearing
Spring
Stud
Body
Washer
Retainer
Gasket
Gasket
Ring
Shaftgear
Flange
Bushing
Push Rod
Screw
Lockplate
Gasket
Ring
Gear
Camshaft
Shaft
Gasket

NUMERICAL INDEX

PAGE NO.

241
2-3
2-1
32
3-2
2-1
3-2
2-1
6-1
6-1
6-1
6-1
6-1
6-1
6-1
21
21
6-1
21
41
6-1
2-1
21
241
32
32
32
32
13
21
21
31
2-1
6-1
1-3
23
32
6-1
1-1
11
2-3
6-1
1-3
32
3-2
11
21
11
1-3
1-3
2-1
3-2

82

PART NO.

76529
76736
76943
76949
76961
77309
77742
77743
77745
78027
78030
78368
78531
78862
78864
LW-31-1.09
LW-10077
LW-11622
LW-11623
LW-11625
LW-11632
LW-11633
LW-11634
LW-11800
LW-11900
LW-11901
LW-11975
LW-12137
LW-12186
LW-12681
LW-12697
LW-12706
LW-12892
LW-13282
LW-13303
LW-13304
LW-13320
LW-13353
LW-13445
LW-13623
LW-13675
LW-13775
LW-13790

LW-13792

LW-13923
LW-14260
LW-14561
LW-14562
LW-14752
LW-15483
LW-15486

PARTS CATALOG

PART NAME

Plug
Tube
Guide
Magneto
Clamp
Bushing
Magneto
Harness
Harness
Bolt
Rod

Pin
Body
Ring
Ring
Bolt
Seat
Stud
Stud
Plug
Ring
Cylinder
Valve
Spring
Seat
Valve
Spring
Guide
Nut
Gasket
Crankshaft
Adapter
Button
Crankcase Assy.
Hook
Baffle
Seat
Gasket
Pin
Piston
Support Assy.
Impeller
Shaft
Seal
Bushing
Seal
Magneto
Magneto
Gage
Starter
Carburetor

PAGE NO.

1-1
1-1
3-2
4-1
4-1
13
4-1
41
4-1
31
31
21
2-1
31
31
5-1
3-2
11
11
31
11
3-2
32
3-2
3-2
3-2
3-2
3-2
3-1
4-1
13
4-1
3-2
11
3-2
32
32
6-1
3-1
31
1-3
241
3-2
11
3-1
2-1
4-1
4-1
141
51
6-1



Al

LYCOMING
OIVISION

B TECHNICAL
PUBLICATION REVISION

REVISION No. PUBLICATION

PC-202-1 0-235-L2C

Parts Catalog

PUBLICATION No.
PC-202

PUBLICATION DATE

January, 1977

The page(s) furnished herewith are intended to replace the corresponding page (s)
of the publication indicated above. If additional copies of the revision are re-
quired they may be obtained from Avco Lycoming Division. See Service Letter
No. L114H for further information on Avco Lycoming service publications.

Previous revisions to this publication

This revision consists of:-

None

July, 1977

Pages 3-1 and 3-2



